— | SE—) [ | S Mad [ — [S——

Clarification Matrix-1
For

Contract No. and Title: KUKL/WW/TP/R-02: Construction of Remaining works of Wastewater Treatment Plants at Sallaghari, Kodku and Dhobighat

S.No. Volume/ Section/ Clause Queries PID response/ Clarification

Request for the amendment of provision of each partner
criterion as follows:
“Must have one contract successfully or substantially Refer Addendum No. 2.

1. Volume I- Section 1.4.1 completed within the last ten (10) years and that are similar
to the requirement criteria of nature of works where the
value of the Bidder's participation exceeds USD 11.7
million or equivalent”.
Requested to allow local firms participation by amending
the following Provisions: IFB:
[...]
Section 8: Particular Loads as stated in Employers requirements. However,
Conditions of Contract. tender also mandates operation of WWTP during variable
294, Please refer to response no. 265.

b. Generation: more than
7200 kWh per day.

flows and loads conditions as Per Employers requirements,
Clause 5.5, Table: limits of Effluent flow, Page 6a-30.

In view of this, bidder would like fo highlight that during low | &

63/79 ﬁ




S.No.

Volume/ Section/ Clause

Queries

PID response/ Clarification

flow and low BOD conditions, the TSS and thereby the
volatile solids loads (VSS) also decrease which is crucial
for biogas generation. Hence during low flow and loading
conditions, the specified generation will not be acheived.

Bidder therefore request client to introduce a Adjustment
based Estimate for the Power Generation from Biogas (in
kWh/d) in case of variance in flow and pollution loading as
below {BOD and VSS concentration). This will ensure the
Bidder is not unreasonably penalized.

Generation {Actual) in kWhiday = [{F1 x (BODa x
Qa)/(BODd x Qd)} + {F2 x (VSSa x Qa)/(VSSd x Qd}}] x
Design Power Generation

Where,

Qa = Daily Actual metered Avg. influent sewage flow for
freatment, in m3/d

Qd = Design avg. inflow sewage flow = 37,000 m3/d.
BODa = Daily average influent BOD concentration, in mg/L
BODd = Design BOD concentration = 300 mg/L

VSSa = Daily average influent VSS concentration, in mg/L

VSSd = Design VSS concentration = To be specified by
Client, mg/L

F1: Factor for BOD Pollutant loading, {To be specified by
Bidder)

F2: Factor for VSS pollutant Loading, (To be specified by
Bidder)

Please confirm.

295.

Section 8: Particular
Conditions of Contract.

b. Generation: more than

The value of 7200 kWh per day is very optimistic and
Bidder feels this is very challenging considering the
following points.

Employer intend to increase maximum energy
recovery from sewage.

64/79

Almost of grit shall be removed from

=




S.No.

Volume! Section/ Clause

Queries

PID response/ Clarification

7200 kWh per day.

1.The Gas engine of capacity 300kW as per Equipment list
needs to be operated continuously for 24 hrs which is not
practical, as Gas engine is subject to regular maintenance
schedules.

2. Further, as per Experience in Nepal, there is lot of Grit
that is present in Sewage which does not contribute to
Biogas generation. Also, Tender does not specify Min.
VSS/TSS ratio for Bidder to evaluate and Guarantee the
Power Generation.

Further, as the Tender evaluation is based on Net Power
Requirement (Power Consumption - Power Generation),
Bidder request client fo allow Bidder to Quote his own
Power generation Guarantee in kWh/day at Design flows
and load conditions along with suitable correction formula
(suggested in other PBQ by bidder) for varying flows and
loads.

Please amend.

pretreatment process. Grit shall not be input to
digester tank.

Bidder shall propose by his own appropriate
mass balance for correct

296.

Section 6A Employer
Requirment

5.5 Effluent Quality
Standard Table: Effluent
Quality Standard

12.5 Performance guarantee
tests

The parameters mentioned
in functional guarantee also
to be considered for effluent
quality standard. Any
parameter which is not
included in the above table

Bidder would like to clarify that as the works are partially
completed and the design of the WWTP is based on the
Effluent Quality standard as per Clause 5.5, Page 6a-29,
and no specific treatment for any other parameters has
been considered in the WWTP.

Hence, Bidder would not be in a position to consider any
additional parameters as per Nepal Gazette other than
those specified in Table 5.5 for guarantee, as no additional
treatment is envisaged. Please confirm that Bidder need
not Foliow Nepal Gazette.

The effluent quality standard specified in Section
6 sub heading 5.5 are mandatory. For other
parameters if any required, shall be referred to
updated Nepal Gazette. Refer addendum No. 2

65/79 j,




S

PR

S.No, Volume/ Section/ Clause Queries PID response/ Clarification
should meet the standard
published in Nepal Gazette
in 2060/03/09.
Section 6A Employer
Requirement
5.5  Effluent Quality
Standard Table: Effluent
Quality Standard
12.5 Performance guarantee
g7 tests , Bidder request Client to furnish the Nepal Gazette for | Please refer the link for Nepal Gazette
+ | The parameters mentioned | refergnge. rajpatra.dop.gov.np/welcome/book/?ref=25259
in functional guarantee alsa
to be considered for effluent
quality standard. Any
parameter which is not
included in the above table
should meet the standard
published in Nepal Gazette
in 2060/03/09.
. . . . . Bidders may contact PID for electronic copies,
298. | General Bidder request Client to furnish the Tender drawings in however bidders are responsible for verification
AutoCAD format. with the printed and signed copies.
Tender does not specify the V8S concentration present in From data sampling by previous contractor,
Section 8A Employer the Wastewater, which is crucial in estimation of power VSES/TSS ratio varies
299, Requirement generation potential. Bidder request Client to confirm and Day time: 38% (before grit removal)
3\;{4 'i;abieé [”ﬂueil'}g specify the Min VSS concentration (or) Min. VSS/TSS Night time: 24% (Before grit removal)
astewater quality. ing | i i
quality ratios in the wastewater, at which the Functional The values are for your reference.
guarantees shall be calculated.
0 Section 4 Bidding forms We understand this document will be required during L _
300. Method statement detailed engineering and not part of proposal. Preparation . |'Please refer Section 6 sub heading 13.8 which

66/79

p2




-

VIR IR i

S.No. Volume/ Section/ Clause Queries PID response/ Clarification
Process proposal and of this document at this stage is difficult as it dependent on | clearly states that “the Contractor shall establish
Associated Design Works- vendor details Hence Bidder request Client to Waive offthe | a policy for the inspection and preventative
operation and control and requirement submission of Works- operation and control maintenance of all mechanical and electrical
shutdown philosophy for and shutdown philosophy for continues operation for plant. The policy will set out the standard(s) of
continues operation for rehabilitation of existing system for tender submission. service to be provided for the various types of
rehabilitation of existing . d il include  for  the
sysiem Kindly confirm equipment, | an W :
comprehensive scheduling and recording of the
work in a systematic and controlled manner. In
no event shall this program be less than the
recommended preventive maintenance provided
by the equipment vendor”.
The submitted O&M manual by the contractor
shall in corporate all the procedures including
shut down requirement, which will be approved
by the Employer”.
Vol Il- Section 6A Employer | Bidder would like to clarify that although the WWTP is
Requirment designed to handle the BOD loads as specified, the upper
55  Effluent Quality limits in ferms of concentration and lower limits for the
Standard Table: Effluent flowrate needs to be specifed. As per the mentioned
Quality Standard clause, the Contractor is required to treat low flows with | Refer to 6a-30 Table: Limis of influent flow that
For the variable flow rate high concentration of BOD. must be treated to meet effluent quality
and the influent standards
concentration, effluent of the . . . N Effluent guarantee shall be done by
301. | WWTP's shall comply with Any . mcreas‘e in the BOD concentration -5|gnif|es concentration of composite sampling.
the Effiuent Quality standard | considerable increase in the Total COD concentration, Non Functional guarantee will not be changed due to
when the influent meets the | biodegradable COD, TSS and TKN concentration as well. peak factorg
conditions in the following Any increase in the Non biodegradable COD will have an Poak fact ) ﬁ lization tank shall be less
table: impact on the Effluent COD standard and increase in TKN ch?; ’ %C or after equalization tank shall be
concentration will lead to increased oxygen consumption. )
Bidder therefore request Employer to kindly review this
requirement and amend with the following.
"The WWTP's shall comply with the Effluent Quality

67/79 }




S.No. Volume/ Section/ Clause Queries PID response/ Clarification
Tabls: i.jmi!sor!nlluaumuwthﬂmustbmrmlcd‘iw mf_‘“%tﬂﬂd&rﬁ“ftﬂ’ the variable ﬂow rate and influent
conc%?’fﬂ*“étton and when the influent loading does not
I éxceed the above limits specified in the table as long as:
1. The Daily average design flow {in MLD) for treatment in
the WWTP does not exceed 37.0 MLD (Dhobighat), 17.5
MLD (Kodku) and 14.2 MLD {Sallaghari), with a minimum
flow factor of 0.5.
2. The Concentrations (in mg/L) of the organic pollution
(BOD) as specified in Clause 5.4, Table: Influent
Wastewater Quality, exceeds no more than the peak factor
of 1.3
3. The max. Instantaneous flow (in m3/h) to the WWTP
does not exceed the Peak hourly flows as specified in
Clause 5.4, Page 6a-29 of Empioyers requirements.
Please confirm.
We presume that required quantity of backfilling soil is . .
302. General available within the site premises. Please confirm Bidder has to assess on its own.
Please refer o Appendix 6A-1-Status and
303 Appendix 6A-1-Status and For Dhobighat, Please confirm that piling works are Scope for the remaining work. In case of
" | Scope completed for both anaerobic digestors(S2). Dhobighat piling works has not been done for
anaeraobic digestors.
304. | General Please confirm for all three plants, Material of construciton | The provision in the bidding documents remain
of handrail is Gl. unchanged.
Please refer to Appendix 6A-1-Status and
305 Appendix 8A-1-Status and Scope for the remaining work. In case of
" | Scope For Dhobighat, Please confirm that Stone column works Dhobighat stone column works has not been
are completed for Equalisation tank(W3). done for equalization tank
306. | Appendix 6A-1-Status and

MCQ\nifi__rmed.

For Dhobighat,we presume that PCC works are completedw

68/79

3




! Lissmenissd =]
S.No. Volume/ Section/ Clause Queries PID response/ Clarification
Scope for (W6 )Secondary sedimentation and bidder shall
continue with remaining concrete works . Please confirm.
Please refer to Appendix 6A-1-Status and
307 Appendix 6A-1-Status and Scope for the remaining work. In case of
" | Scepe For Sallaghari, Please confirm that stone column works are | Sallaghari stone column works has not been
completed for primary sedimertation tank(W4). done for primary sedimentation tank
. e For Sallaghari, we presume that Stone column & P.C.C
308. gggegdix 6A-1-Status and works are completed for Aeration tank(W5) and bidder shall | Confirmed
P continue with remaining concrete works. Please confirm.
Far Sallaghari, we presume that Stone column & P.C.C
309 Appendix 6A-1-Status and works are completed for secondary sedimentation tank{W6) Confirmed
* | Scope and bidder shall continue with remaining concrete works.
Please confirm,
Stone column works completed. 18 out of 78
310 Appendix 6A-1-Status and For Sallaghari, we presume that stone column works are nos piling works are also completed. Please
" | Scope completed for Anaerobic digestor(S2) , whereas entire refer to Appendix 6A-1-Status and Scope for the
piling shall be done by bidder . Please confirm. remaining work.
Please refer to Appendix 6A-1-Status and
. " For Sallaghari, Please confirm that stone column works are | Scope for the remaining work. In case of
311. g\gsegdlx 6A-1-Status and completed for all other structures like gravity thickener(S1), | Sallaghari stone column works has been done
P Digested sludge tank(S6), storage house (B6), Electrical for gravity thickener(S1), Digested sludge
room (B9) etc. tank(S6), storage house (B6) etc.
312 Appendix 6A-1-Status and In Kodku, we Presume that stone columns works are confirmed.
" 1 Scope completed for digested sludge tank (S6). Please confirm
313 Appendix 6A-1-Status and In Kodku, we Presume that stone columns works are Stone column works are not done and to our
" | Scope completed for fecal sludge treatment area. Please confirm assessment, it is not required.
314 Appendix BA-1-Status and In Dhobighat, we Presume that stone columns works are Stone column works are not done and to our
" i Scope completed for fecal sludge treatment area. Please confirm assessment, it is not required.
315, | Yol ll- Section 6A- Employer | we presume that there is no scope of work related to No temporary stabilisation pond at Sallaghari

Requirement

temporary stabilisation pond at Sallaghari and kodku ... -

69/79 j,

| and kodku WWTP are required.

4




o

S.No. Volume/ Section/ Clause Queries PID responsef Clarification
Existing temporary WWTP.
stabilization pond (for
management of incoming
live sewer) at Sallaghari and
Kodku WWTP shall be
maintained during
construction period. The
Contractor is required to
remove this temporary pond
after the operation of WWTP
begins and complete
landscaping work as
descried in the Employer's
Requirement.
Refer Volume Il Employer’s Requirement
316. | General Please provide the boundary wall drawing for the three subheading 7.12 and Appendix 6 B-1 page no 5
WWTP - Dhobighat, Sallaghari and Kodku. and 6B-2 page no 4.
Clause:
Plant functionality bypass and overflows.
Volume - Ill, Section - 8 PCC | SUeT:
o We would like to highlight that contractor will take all his
JAppendix - 2 performance . .
Damages , 2. Failure to besfc efforts to treat thg incoming sewage u.pto. the tender o o '
317. | reach product design flow and also like to highlight that Liquidated The provision in the bidding documents remain
) production outputs, damages is provided for " plant functionality bypass and unchanged.
KPI description - 5.No -2,a & 9 " provic r'p ' "y Lyp
b overflows" which is not in bidders control during
unprecedented conditions like machinery breakdown.
hence we request the Employer to remove the penalty for
treated waste water quantity. Please confirm.
Volume - lll, Section - 8 PCC | Clause:
318. ,[);\;r?l:g:z, 22 32:;{8:21 :}nce gzr;?yu:mptlon of Chemicals The provision in the bidding documents remain

reach production outputs,
KPI description - S.No -3,a &

We would like to highlight that the contractor is responsible .-

g»pcbanged.

for chemical dosages during O&M. In such case applying: -

7079 i

[EREST TN



S.No.

Volume/ Section/ Clause

Queries

PID response/ Clarification

b in Sallaghari WWTP and
S.No-4.a,b in Kodku WWTP
& Dhobighat WWTP

penalty with respect to chemical consumption is
unreasonable since maintaining quality guarantee is main
responsibility of contractor. Hence we request the Employer
to remove the liquidated damages for chemical
consumption. Please confirm.

Volume - lll, Section - 8 PCC
,Appendix - 2 performance
Damages , 2. Failure to

Clause:

Power consumption and Generation
Consumption less than 14000 kWH per day
Generation more than 7200 kWh per day.

Query:

The provision in the bidding documents remain

319. | reach production outputs, We would like to highlight the fact that contractor is being R
KPI description - S.No -3,a & | Penalized for both power consumption and power ’
b Dhobighat WWTP generation. This is double penalty for single non
compliance which is not reasonable. Hence please accept
the excess charges at prevailing tariff as penalty for net
power consumption exceeding guaranteed net power
value. Please confirm.
Volume - lIl, Section - 8 PCC The provision in the bidding documents remain
,Appendix - 2 performance unchanged.
Damages , 2. Failure to
reach production outputs,
KPI description - S.No -3,a &
bin Sallaghari WWTP and | yye would like to highlight that NaOCI consumption of 4
a0 | >-No-4.abin Kodku WWTP | kg/ML treated waste water to achieve <200 MPN/100m!

& Dhobighat WWTP

Clause:

Consumption of Chemicals
NaOCI or NaCl consumption:
4 kg per Million litres of
treated wastewater

Fecal coliform is very stringent. Hence we request the
Employer to relax the KPI value of NaOCI consumption to 8